MAHARASHTRA POLLUTION CONTROL BOARD

Phone No. 24010437 / 24020781 o . Kalptaru Point 2™ floor,
Visit us at : http://mpcb.gov.in Ae—— Sion Matunga Scheme Road
s n : MAHARASHIRA
Email : jdwater@mpcb.gov.in ————————— No. 8, Infant of Sion Circle,
,ﬁm | Sion (E),
A\ | /4 Mumbai — 400 022.
"Your Service is our Duty"
No/MPCB/JD(WPCY 32 | 2.29-FT8-00F S Date 29/ 12/2022
‘ To,
The Secretary,

Ministry of Jal Shakti,
Shram Shakti Bhawan,
Rafi Marg, New Delhi-110001

Sub: Submission of Monthly Progress Report of compliance of H’ble NGT Order in O.A. No.
673/2018 in the matter of news item published in The Hindu authored by Shri Jacob Koshy
titled, “More river stretches are now critically polluted: CPCB”.
[...]
No| the S: :{:\s Ler;(g;h in ::?:1 CPCB Jan Cities/Towns Local [I)V: :ji:; Generati t t Treatme |Treatment| Propose Stage of Proposed STP cg:;%fuz:ig:ierrp STPs for n of ULB“:;::Z 'Zfz;T;:;(n of Remarks SRO RO
River 20”18 to Dec 2020 Body on (MLD)| Capacity | Capacity | nt (MLD) | (MLD) d STP current STPs for 9
(MLD) (MLD) (MLD) requirement. future
need.
. .. Inlet water supply for Navapur City is less than
go |Rangav |Tintembato | 5, v v Navapur Municipal |1) Local 2.00 0.00 2.00 0.00 2.00 0.00 FSTP of 10 KLD Installed Complied 135 LPCD so FSTP of 10 KLD installed and now |  Dhule Nashik
ali Navapur Council [nallas in opeartion
1. Local Planning to nalla tapping
Nallas from process on existing two major
Chambhar nalla including small minor nala
khind to fish Council is going to to major nala and mini STP and
market DPR preparation is under invite expert consultant ABR planted filter bed and Mahad Municipal council vide letter dtd.
.. |Dadlito Less Municipal |2. Local panel for preaparation chlorination process. Council [10.3.2021 has informed that detail project .
81 |Savitr Muthavali 35 v Polluted Mahad Council |Nallas from 320 0.00 320 0.00 320 370 |progress. of DPR to treat sewage Mar-22 Jun-23 resolution are sanction to report is pending with Maharashtra Jiven Mahad Raigad
Narenagar by nalla tapping proposed underground Pradhikaran, Thane
to prabhat process and mini STP drainage system under state
colony Nagarothan Plan and DPR
crematoriu sanctioning for preparation of
m CDP export consultant panel _ _ _
TTiere die g Sifdi villages are siiadieu orn uie
bank of surya river. Those villages are
located > 1 km away from surya river.
Dhamni Gram 1) Local The household of Villages are provided
82 |Surya Dam to 49 \Y \Y 09 Villages Panchaya nallas 0.00 0.00 0.00 0.00 0.00 0.00 [NA NA NA NA NA septic tank followed by soak pit for domestic | Tarapur2 Thane
Palghar t sewage.In some places comm on toilet
facility provided. No any drain discharge in
river Surya & No any industry situated on the
e £ e O
83 Ty VISt ViTiage Kalyan3 Kalyan
84 2) Uchat Village, Kalyan3 Kalyan
85 ek No major Kalyan3 Kalyan
86 f‘,{,,’f‘ffswa' 0?;'2:::” The generated sewage is being soaked into | Kalyan3 Kalyan
87 Ta_nsa Along 10 v v 5) Bersheti villages are 023 0 0.23 0 023 0 Nil Nil T|me||r_1e not NA No Dralnag_;e as only small spakplts prowdec_j by |nd|V|su_aI resadent_s of Kalyan3 Kalyan
—— River Thane provided villages village due to which sewage is not leading to
88 6) Jaale located Tansa River Kalyan3 Kalyan
along the Kalyan3 Kalyan
189) 7) Kuyalu Donoh. river stretch. Y Y
Gram
90 8) Nehal Pada Panchaya Kalyan3 Kalyan
t
" 1) 112 km old network.
;g) ;’;‘:\;’I'_STP Capacity, 2) Only 50% is in working &
Cc;mm'ss'on 228 km new nework proposed
iSsion. under Amrut 2.0 Ulhasnagar MC has total 04 STPS with
2) Shanti Nagar STP 1 capacity of 74.96 MLD
capacity -31.26 MLD.- pacity ot 7. :
Municipal in operation . .
91 Ulhasnagar Corporati 1) Local 75.00 67.00 8.00 27.00 48.00 8.00 3) Shanti Nagar STP 2 18TP-20.7 MLD In Opergtlon Kalyan2 Kalyan
on nallas capacity -15 MLD in 2 STP - 15 MLD- In Operation
oeratic)),n 3 STP- 31.26 MLD-In Operation
. : o0 o .
4) Khadegolvali STP- 8 g:)TrPeSBSMLD proposed - 80 % Work in
MLD Construction 9
work is in progress. 80
% work is completed.
1) Vadolgaon STP having 70% area of the city has been covered by
Municioal |1) Local capacity - 45 MLD underground sewerage network.
92 Ambernath cgﬂfclﬁa n;"::a 28.00 | 54.00 | -26.00 | 28.00 0.00 0.00 2) Chikhloli STP having Completed NA Kalyan-2 Kalyan
capacity- 9 MLD
Uhas | Kalvanto | o, g v v
Ll Badlapur




River wise Gap Analysis in Sewage Generation & Treatment

recieved.

Timeline
- Sewage | Gapin Capacity Timeline for for
Sr.|Name of Ri L hi F:;:)g;y Priority Type of Mai Sewage |Treatmen|Treatmen| Actual Gap in of St £ Und completion of | completio ULB wise inf ti £
No| the Str;‘:te:lr\s er;(g; in Report CPCB Jan Cities/Towns Local Dr:ji:; Generati t t Treatme |Treatment| Propose Stage of Proposed STP conas%reu?:tio: se.rrp STPs for n of d:;::i;: z;T;‘;;(n ° Remarks SRO RO
River 2018 to Dec 2020 Body on (MLD)| Capacity | Capacity | nt (MLD) | (MLD) d STP current STPs for
(MLD) (MLD) (MLD) requirement. future
need.
1) Shirganon STP- 12 MLD 82.50 km underground sewerage |likely date of completion : As Per work Order
1.Hendrepa 2) Sonivali STP- 10 MLD network covered. March 2021 ( Extended upto Dec-2021)
da nalla 60 % construction work is technology : SBR.
2. Joveli completed as on date of Note: As Per Government Order this Sewerage
nalla both 12 MLD and 10 MLD Project Handover to Maharashtra Jeevan
3. Eramjad STPs Prathikaran (MJP) as an Implementing Agency.As
nalla Per MJP Officer discussion due to Covid -19
- 4. Badlapur Lockdown no work should be started hence date
93 Kulgaon Mum(:lpal gaon nalla 26.00 22.00 4.00 20.00 6.00 22.00 Dec.22 NA of Completion likely extended upto be Dec-2022 | Kalyan-2 Kalyan
Badalapur Council -
5. Sonivali
Nalla Funding Details- Central 50% (Approved 23.58,
6. Near received 9.43), State 25% (Approved 11.79,
WTP received 4.71), MC 25% (Approved 11.79,
barrage received 4.71) (MJP)
road nalla
Gram 1) Local
94 Sarsi Village Panchaya Kalyan3 Kalyan
t nallas
" Gram 1) Local " . : :
95 . Gandhre Village L MPC Board will provide financial & technical Kalyan3 Kalyan
— Va":’a" Gg’;‘:;‘;fﬂm 5-10 v v i Panchavajnallas 0.19 0.00 0.19 0.00 0.19 0.00 |No STP proposed yet T'mri'\'l’i‘;ezm NA \ce to villages in next three years to 4 4
96 Pimproli Village |Panchaya :];III.:ScaI P comply with waste management. Kalyan3 Kalyan
| {Jram 1) L |
97 Koyna Village !’anchaya n)all:sca Kalyan3 Kalyan
98 Kherdi Village ;;rghaya 1) Local NA MPC Board wiII_ provid_e financial & technical Chiplun Kolhapur
N nallas 1ce to villages in next three years to
| ) 1) Local comply with waste management. )
99 Dalvatne Village |Gram Pan nallas NA MPCB had proposed wetland phytorid Chiplun Kolhapur
] Vasr:‘i'sm gg‘fv’:l'rfg 3 v Pc';l‘ifti . ) Local 019 | 000 019 | 0.00 0.19 0.00 | No proposed STP NA T';”r(e)'\'l'i‘;r;"‘ project at Dalvatne village.
10 Gane Village | Gram Pan| .\ ¢ NA This office had issued letter dtd. 05-01-2022 | CMPHM | Kelhapur
1 to Grampanchayats to submit action plan for
101 Khadpoli Gram Pan :];III.:ScaI NA proposed STP. However, fill date reply not Chiplun Kolhapur




Annexure-11 STP details ( Sept 2022 to Nov 2022)

Sewage Status Present Use of Discharae| Present Compliance
. Treatment (Operationa . Treated 9 - Status
Name of the Location of Plant (STP) | Coordinates 1/ Non- capacit|  Technology sewage of treated| Gaps in Action plan for Gapsin (Comply / | Timeline
Sr. . the Sewage (Latitude & STP A y/  |UASB/ASP/OP/S 308 | cewage | Sewage p p Compliance Status (in mg/Lit ply SRO
Town with Installed | | oitude) of Consent Status Commissioned | Operational | .7 with Sewage Management Non- for prposed .
No. no. of STP Treatment Capacit ongéTuPE)o in (Year) / Under utilizat| BR/MBR/FAB Quantit (Waterbo | Managem (MLD) except pH) Comply / STPs Jurisdiction
' Plant (STP) pacity . ion etc.) dy) ent Py
(MLD) STP Constructio (MLD) y (MLD) | (MLD) Partially
— wise n) (MLD) Comply)
Colaba
Municipal [WWTF Nr
1 | Corporation |Afgan Church i |Longraese| MPrecEssYetto | o0 o ional | 31 37 NIL 31 NIL NIL 71 | 22 | 48 | 14 | Compl SRO
of Greater |Colaba g's ' recd P ' ply Mumbai 1
Mumbai  |Mumbai -05
Tal
LGP WWTF- tferfilr:wn;:wr:ag
- lirs ooy
Municipal latitude- screening &
Corporation 89,Dr.A.B. 18.99 consent renewal diffused aerated SRO
2 Road Worli 757 S 1991 Operational | 309 . 0.8 374.78 NIL NIL 7 87 180 111 |Non-Comply .
longitude- to 31.12.2020
of Greatgr Mumbai 18. Or;%l gle upto grnt_ch@mbers. Mumbai 1
Mumbai Tel : Dilution &
N0.24933697 dlsper§|on through
marine outfall.
Bhanaup
WWTF Preliminary
Off eastern treatment by
Municipal |Express screening & Discharge
Corporation [Highway Near . diffused aerated into . . ) SRO
3 of Greater |Airoli Bridge 280 Operational | 102.0 grit chambers. Vashi nil nil 71 22 76 40| Non-Comply Mumbai 3
Mumbai |Traffic Signal Dilution & Creek
Bhandup East dispersion through
Tel No. marine outfall.
Q92AR22R00QA
Ghatkopar 22750
WWTF Off M3/D
eastern Preliminary send to
Express treatment by M/s. RCF
Municipal [Highway screening & for further
Corporation |Near Pant . diffused aerated treatment . . SRO
4 of Greater |Nagar Traffic 386 Operational | 116.0 grit chambers. and nil nil 7.1 16 100 54 |Non-Comply Mumbai 3
Mumbai |Signal Dilution & remaining
Ghatkopar dispersion through discharge
East. marine outfall. into
Tel No. Vashi
9082820120 Creek.




Annexure-11 STP details ( Sept 2022 to Nov 2022)

Sewage Status Use of | .. Compliance
Treatment (Operationa Present Treated Discharge| Present Status
Name of the Location of Plant (STP) | Coordinates Ip/ Non- capacit| - Technology sewage of treated| Gaps in Action plan for Gapsin (Comply /| Time line
Sr. . the Sewage (Latitude & STP A y/  |UASB/ASP/OP/S 308 | cewage | Sewage p p Compliance Status (in mg/Lit ply SRO
Town with Installed | | oitude) of Consent Status Commissioned | Operational | .7 with Sewage Management Non- for prposed .
No. Treatment X ongitude) o in (Year) utilizat| BR/MBR/FAB .. | (Waterbo | Managem except pH) Jurisdiction
no. of STP Capacity STP / Under . Quantit (MLD) Comply / STPs
Plant (STP) . ion etc.) dy) ent :
(MLD) STP Constructio (MLD) y (MLD) | (MLD) Partially
wise n) (MLD) Comply)
Malad STP Preliminary Treated
treatment by sewage
.. Marve Road, X
Municipal . screening &  |used for
Corporation Mith Chawky, diffused aerated |gardenin SRO
5 P Malad (W), 280 Operational | 204.0 | " g nil nil 71 | 22 | 76 | 40 |Non-Comply .
of Greater Mumbai-95 grit chambers. gon Mumbai4
Mumbai . Dilution & Gorai
Tel: dispersion through| dumpin
28820860 per: g ping
marine outfall. | ground
. Charkop STP
C'\g:J no"r:;?i?JL MHADA, SRO
6 P Sector 8 & 9, 6 Operational | 5.0 RMBR nil nil 7.3 72 112 50 Comply .
of Greater Kandivali(W) Mumbai4
Mumbal | Mumbai-
Municioal Versova STP
c un|C|$a 1.P. Road Latitude 19.14° | MPCB Consent no Aerobic & oi | RO
orporation . N BO/JD(WPC)/CC/1805 . . - Isposal f
10 of Greater Jn.,Link Road, 180 Longitudes  |001473 dtd 28.05.2018 1998 Operational | 113 Facultative nil into sea 65 Nil 7.6 40 76 40 Comply Mumbai 2
Mumbai Near Apnana 72.81°E | Valid up to 31.12.2020 Lagoon
Razar
Municipal Influent Preliminary
c unluga Pumping Latitude 19.05° | MPCB Consent no treatment by DI | SRO
orporation . N BO/JD(WPC)/CC/1805 . . - Isposal f
11 of Greater Station 797 Longitudes  |001473 dtd 28.05.2013 2003 Operational | 572 screening & nil into sea 160 Nil 6.8 26 148 54 Comply Mumbai 2
Mumbai | B&ndra, Opp 7283°E | Valid up t0 31.12.2020 diffused aerated
Swami arit
Thane TMC STP
17 |Municipal ; 120 19.177/72.973 31.12.2021 2012 Operational | 60.0 | SBR Technology | NIL 70 25 25 7.4 14 36 8.0 Comply
Corporation Kopri, Thane
Thane TMC STP
18 |Municipal |Mumbra, 32 19.173/73.028 31.12.2021 2015 Operational | 13.0 | SBR Technology | NIL 12 13 13 7.3 48 132 11.0 Comply
Corporation |Thane
Inlet Chamber,
Equilization Tank,
Aeration Tank,
Thane TMC STP Settling Tank
19 l(\:/l:rnlgrlg)tzia:)n Vartak Nagar 0.9 19.208/72.958 31.12.2021 2017 Operational | 0.3 Filter Tank, Sand 0.25 nil 0.75 0.75 6.9 20 32 7.5 Comply
P Filter, Carbon Thanel
Filter, UV and
Final Tank
Thane MBBR
20 |Municipal |Vitava 8.45 19.183/72.991 31.12.2021 2019 Operational | 5.0 NIL 25 5 5 7.5 8 16 3.4 Comply
Corporation Technology




Annexure-11 STP details ( Sept 2022 to Nov 2022)

Sewage Status Use of | .. Compliance
. Present Discharge| Present
. Treatment (Operationa . Treated . Status
Name of the Location of Plant (STP) | Coordinates 1/ Non- capacit| - Technology sewage of treated| Gaps in Action plan for Gapsin . . .| (Comply /| Time line
Sr. . the Sewage (Latitude & STP A y/  |UASB/ASP/OP/S . sewage | Sewage Compliance Status (in mg/Lit SRO
Town with Installed | | oitude) of Consent Status Commissioned | Operational | .7 with Sewage Management Non- for prposed .
No. Treatment X ongitude) o in (Year) utilizat| BR/MBR/FAB .. | (Waterbo | Managem except pH) Jurisdiction
no. of STP Capacity STP / Under . Quantit (MLD) Comply / STPs
Plant (STP) . ion etc.) dy) ent :
(MLD) STP Constructio (MLD) y (MLD) | (MLD) Partially
wise n) (MLD) Comply)
Thane
22 |Municipal  |EVEEStWONd o3 06 | 102somaces | a1122021 2000 | Operational | 8.0 MBBR NIL 5 16 16 76 | 8 | 20 5.0 Comply
Corporation Kolshet Technology
Thane MBER
23 |Municipal |Lodha 22.02 19.12/72.59 31.12.2021 2019 Operational | 16.0 Technology 5 0 15 15 7.6 7 16 34 Comply
Corporation
B'\:l]ir'a-d E\),t\}ayander Latitude - i No U
26 |\ (Gar) o Court 8 192952334 | Appled fr Corsent 0| 337 | Operational | 8.0 MBBR 0| creeks | NIL NIL 73 | 20 | 108 | 50 | Comply
Corporstion Tower 72.854393
l;\:I]ir_a-d (Ré-olcéen Nest Latitude- cardeninl Creek
aindar oad, 19.300933 & | Applied for Consent to 8 . araenin reek-
27 |Municipal  |Bhayander (E) 12 Langiuce. Operate Jan17 | Operational | 7.0 MBBR 205 | 115 NIL NIL 71 | 10 | 128 | 45 | Comply
Corporation |Goddev ’




Annexure-11 STP details ( Sept 2022 to Nov 2022)

Sewage Status Use of | .. Compliance
. Present Discharge| Present
. Treatment (Operationa . Treated . Status
Location of Coordi capacit| Technology of treated| Gaps in . . . .
Sr Name of the the Sewage Plant (STP) (EZ{m:ZZtZS STP |/ Non- y/  |UASB/ASP/OP/S sewage sewage | Sewage Action plan for Gaps in Compliance Status (in mg/Lit (Comply /| Time line SRO
* | Town with Installed | | oitude) of Consent Status Commissioned | Operational | .7 with Sewage Management Non- for prposed .
No. Treatment X ongitude) o in (Year) utilizat| BR/MBR/FAB .. | (Waterbo | Managem except pH) Jurisdiction
no. of STP Plant (STP) Capacity STP / Under ion otc.) Quantit dy) ent (MLD) Comply / STPs
(MLD) STP Constructio (MLD) ’ y (MKD) (MLD) Partially
wise n) (MLD) Comply)
Mira- )
Latitude-
Bhaindar Kanakia, Mira 19.29667 & | Applied for Consent to . Gardenin| Creek-
28 Municipal  |Road (E) 17 Langitude- Operate Mar-14 Operational | 10..00 MBBR 05 16.5 NIL NIL 74 10 16 5 comply
Corporation 72876755
E'a\ﬂlarian-dar Shanti Park - 19L§‘7h7L31686-& Applied for C Gardenin| Creek
. . pplied for Consent to . -
29 Municipal Mira roaf;i - 13 Langitude- Operate Mar-14 Operational | 8.0 MBBR 003 12.7 NIL NIL 7.5 12 40 15 Comply
Corporation Sanghavinagar 72.866181
Mira- Mhada- shanti
Bhaindar garden- Mira 19L§;iztufe,e§& Applied for C tt Gardenin| Creek
. pplied for Consent to ~ . .
30 Municipal Penkarpadaga 7 Langitude- Operate Jan-18 Operational | 7.0 MBBR 01 10.9 NIL NIL 7.5 10 36 14 Comply
Corporation vthan (Mhada 72.87139
Colony)
é\ﬂir_a—d i/lh_anti n(;gar Latitude- cardeninl Creek
aindar Ira roa 19.275489 & | Applied for Consent to . : ardenin reek-
31 Municipal |station, Near 11 Langitude- Operate Mar-14 Operational | 6.0 MBBR 0.7 10.3 NIL NIL 74 8 136 50 Comply
Corporation |ayappamandir, 72.859627 SRO Thane
1l
Near
Mira- Corporation v
Bhaindar garde.m . 19%;3?9:& Applied for Consent to :
32 Municipal izzhlmlra 12 ;?gslgjgfz Operate NA Opertaional 12 NA NA NA NA NA 74 10 96 40 Comply
Corporation Reservation
No 170
Ghodbunder-
Shaindar |Mashachhapad 366713 Gardenin| Creek
aindar ashachhapal 19.288713 & | Applied for Consent to ) . ardenin reek-
33 |Municipal  |a Bhayander, 14 Langiuce Operate Aug17 | Operational | 14.0 MBBR 002 138 NIL NIL 75 | 8 36 | 14 Comply
Corporation |Survey No. ’
233
'\aira_d Latitude- Gard
Bhaindar 19.290488 & | Valid upto 31/12/2018 . . ardeni
34 Municipal Jesal park 2 52”5;‘9”6";' & applied for renewal 1990 Operational | 2.0 Conventional ng-0.1 Creek-1.9| NIL NIL 7.1 62 156 60 comply
Corporation ’
Mira- Shrushti 19271064 & | Valid upto 31/12/2018 Gardenin
. . . alid upto . .
35 ,\Bﬂl?i:?rdiirnl (;c::j)lex, Mira 15 I;fnogl?ff; & applied for renewal 2000 Operational | 1.5 Conventional 01 Creek-1.4 NIL NIL 7.5 14 36 16 comply NA




Annexure-11 STP details ( Sept 2022 to Nov 2022)

Sewage Status Use of | .. Compliance
. Present Discharge| Present
. Treatment (Operationa . Treated . Status
Name of the Location of Plant (STP) | Coordinates 1/ Non- capacit|  Technology sewage of treated| Gaps in Action plan for Gapsin (Comply / | Timeline